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Guidelines:

Shared Care Protocols:

Nottingham and

Heart Failure guidelines Nottinghamshire
Management of Irritable Bowel Syndrome (IBS) guideline

Antimicrobial — Meningitis, Splenectomy

VTE management in pregnancy — treatment & prophylaxis )

Guideline for the Use of Monoamine-oxidase-B Inhibitors in Patients with Off Periods Without ¥
Dyskinesia as an Adjunct to Levodopa — update — no changes y
Anaemia in IBD pathway - retired (-4"3-\ NOTTINGHAVSHIRE

w a "C
N 7

ADHD Adults ( Atomoxetine, Dexamfetamine, Lisdexamfetamine, Methylphenidate)
Amiodarone - minor update

Prescribing Information sheets: .‘4‘

Formulary -

Formulary

Modafinil (updated to include fatigue in MS indication)
Clonidine for tics

new:

Amantadine and modafinil for fatigue in MS
Deflazacort for DMD

Trifarotene cream for acne

Calcifediol for Vit D deficiency

— amendments

Barrier preparations formulary - update

Miscellaneous:

Work plan

Tirzepatide for managing overweight and obesity
Interim update of the preferred list of Blood Glucose Testing Meters
Interim update of the Continence Apliance formulary



https://www.nottsapc.nhs.uk/media/rgle32x2/heart-failure-quick-guide.pdf
https://www.nottsapc.nhs.uk/media/jtfppdvk/safinamide-flowchart.pdf
https://www.nottsapc.nhs.uk/media/jtfppdvk/safinamide-flowchart.pdf
https://www.nottsapc.nhs.uk/media/exvhmzlg/adult-adhd-atomoxetine-scp.pdf
https://www.nottsapc.nhs.uk/media/yjlfstop/adult-adhd-dexamfetamine-scp.pdf
https://www.nottsapc.nhs.uk/media/ewrbedpg/adult-adhd-lisdexamfetamine-scp.pdf
https://www.nottsapc.nhs.uk/media/2pcivpm4/adult-adhd-methylphenidate-scp.pdf
https://www.nottsapc.nhs.uk/media/4mpnjshl/amiodarone.pdf
https://www.nottsapc.nhs.uk/media/eh2hv2g1/modafinil_prescribing_information_sheet.pdf
https://www.nottsapc.nhs.uk/media/20hbu2ul/frequency-of-smbg-and-ketones.pdf
https://www.nottsapc.nhs.uk/media/5rubuvpy/continence-formulary-and-guidance.pdf
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Nottinghamshire Heart Failure - Quick Guide

Nottingham and
Nottinghamshire

 In 2021 the European Society of Cardiology published

updated advice on treating HF.

 |In 2022 the American Heart Association followed on
with the same new approach in treating HF.

Both recommended guadruple therapy vs step approach.

+ In 2025 NICE is also reviewing the HF treatment recommendations, —— ==stic s,
expected publication in Aug-Sep 2025.

* Notts HF quick guide is a new document intended to provide
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support for Primary and Secondary Care on the diagnosis, _ =%
management, and referral of patients with or suspected

of having heart failure.
* |t resulted from collaboration between HF specialists
across the County.


https://www.nottsapc.nhs.uk/media/rgle32x2/heart-failure-quick-guide.pdf
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Nottinghamshire Heart Failure - Quick Guide
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Nottinghamshire
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« Supports the initiation of ‘quadruple’ therapy, g

onts BS
patiett =

In patients with HFrEF, if no absolute contraindications. e
This can be done by GP practices and Community HF teams.

* |t recommends the use of SGLT2i as per NICE TAs.
* Flags the medicines that are Amber 2 and required specialist advice.
» Clearly flags the patients requiring early cardiology referral.
» The core and adjunct therapies in HFrEF are tabled on the last page
summarising the start and target doses, titration, monitoring and
special considerations.
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Heart Failure with reduced Ejection Fraction: core therapies

Heart Failure Indication Starting Dose Titration or referral steps

Heart Failure Starting Titration Ensure
Medication Dose steps HeartRate Systolic BP Potassium  eGFR 2’:’““'?‘;;;::’ vith LVEF <350 ?mﬂ:‘;"c“;r"“"""“ 3;’;5':;‘1’,’:;‘;‘,3‘;:‘ weeks
>50bpm > 110mmHg  <5.SmmoliL  reduction Siws thythm i Ensure systolic BP > 60mmHg
— T e e <33% Heart rate > 756pm and BP > 60mimkg Maimurn dose 7.5mg twice daily
i dail OrSmgBD QD | increase ever — _ —
Bisoprolol v i et Teals T Warsening FF despile cplimal Therapy. | HF specialist opinion ifin | Mainienance dose usualy 125meg 00
Whethes patent in AF of sinus tythm | sinus rhythm.
1.25mg once 10mg once daily | 1.25mg - v v T v 82.5meg once daily ifin AF
dally OrEmgBO MO0 | Increase every
nat tolerated 2 weeks Worsening HF despile oplimal TeraRy | HF specialist opinion first, | 112t 10 symploms, masimam dosng "
; T q . Especialy I Afrcan Caricbean iy S e .5 on)- o
Angiotensin Receptor EETT 150mg once daily | 50mg - v v v ¥ bean ISMIN MR 30mg 0D gty U8 i o5 e
Blocker (ARE): nce daily Incresss every Andlor ACEI/ARE dosing limitation Fydralazing 25mg TDS 1SN R 120mg once daify . o o
P 2 week: Andlor if severe hypertension Hydralazine 75mg three times daily
Aldosterane 25mg once 50mg once dally | 25mg - Doesn't cause Py v HF specialist opinion first. | Titrate to potassium levels.
Antagonist (MRA): daily increase at 4 hypotension at ¥ persistent hyperhalaemia 10g TOS loading dose
Spironolactone weeks these doses. Serurn potassium > Geranoll for up o 72 howrs, folowed | Iaintenance dose range
Despite e petassium diet oy mainenanca dose 5 0D | 59 aftmate day to 103 ance daiy
or Eplerenone If limiting ACEVARBMRA optimisation
SGLTZ inhibitor: Tomg once 0mg once dally | Do not give In Does not 7 Specialists may consider
i daily Type | Diabetes cause earlier initation, before
Dapag . hypotension at potassium reaches Bmmoi,
Empagliflozin these doses in selected patients
. ; ; . : 1 ITre T el Gyrptomatc HF vith LVEF <45% NA 1V Iron Referral Form ta NUH HF Team
g:tilz)‘hngtwn:o ] Double dose v v v i Feriin <100meglL Refer for IV Ien to KMH via Community
" d et Ferritin 100-300r f TSATs < 20% HF Nurses.
Sacubitril/ {Rad) Check bene profile and vitamin O
Valsartan



https://www.nottsapc.nhs.uk/media/rgle32x2/heart-failure-quick-guide.pdf

Management of Irritable Bowel Syndrome

April 2025

NHS

» A brand new local prescribing guideline.
» Developed in response to the local need captured in the local survey to support Primary Care clinicians.

Thank you to those who responded!
« Aims to help to educate patients with lifestyle measures in management of IBS and to guide the treatment decisions.

Managemer
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| Explain IBS diagnosis

" Treatment and Management

DIETARY AND LIFESTYLE ADVICE
Provide information that explains the impeortance of self-help in effectively managing their IBS. This
should include information on general lifestyle, physical activity, diet and symptom-targeted medication
available to purchase over the counter. Review the patient's fibre intake and adjust (usually reduce)
according to symptoms.
For more information on self-help see: BDOA Food Facts Sheet. NICE advice, NHS Health

PHARMACOLOGICAL TREATMENT

Pharmacological treatment should be based on the nature and severity of the predominant symptoms
and considered only if dietary and lifestyle-measures have failed to control symptoms.

1%t line - choose single or combination of treatments for the predominant symptom(s):
Abdominal pain or mixed symptoms (IBS-M or IBS-U)
Antispasmodic - to be taken on | Mebeverine 1356mg tablets 1TDS
PRN basis alongside dietary Hyoscine butylbromide 10mg 1 TDS, increased if
and lifestyle interventions tablets needed up to 2 QDS

Peppermint oil capsules (Mintec®) 1-2 TDS before meals

1BD or TDS on PRN
basis

2™ line antispasmeodic - in
case of no response:

Alverine citrate 60 mg & simeticone
300 mg capsules
Constipation (IBS-C)
“Laxatives should be considered in people with IBS i.e. Ispaghula husk.
Use of lactulose should be discouraged.

Diarrhoea (IBS-D)
“Antimotility agent | Loperamide 2mg capsules Max 16mg daily

*Advise how to adjust dose of laxatives or antimotility agent according to clinical response. The dose
should be titrated according to stool consistency. With the aim of achieving a soft well-formed stool
(Eristol Stool Chart type 4).

20 line (unlicensed treatment):
TGAs" if laxatives, loperamide or antispasmodics have not helped. Starting with Amitriptyline 5 mg at
night for 10-20 days and then if tolerated continued 10 mg at night long-term. Review regularly and
increase dose if needed, do not exceed 30mg at night.

Consider SSRIs® only if TCAs are ineffective. Sertraline 25-50mg once daily or Citalopram 5-10 mg
once daily for 10-20 days. Review at 4 weeks, then every 6-12 months.

*Tell the patient their symptoms can get worse at the beginning and that these medications can take 1-2
months before start working properly

Ondansetron for IBS-D, classed AMBER 2, following specialist initiation — more info here. Usual dose
is titrated from 4mg once a day to a maximum of 8mg three times a day. Pregnant patients should be
advised to stop ondansetron during the first trimester.

Linaclotide licensed for IBS-C, classed AMBER 2, following specialist initiation. Dose is 200
micrograms once daily. Deprescribing should be considered after 6 months of treatment.

Prucalopride licenced for chronic constipation, classed AMBER 2, following specialist initiation. Dose is
2 mg once daily.

Nottingham and
Nottinghamshire

Includes:

Diagnostic pathway listing “red flags”™ and symptoms
where secondary care input should be considered,
clinical investigations.

Dietary and lifestyle advice — should always be trialled
first to improve the IBS management. Supported with
patients' resources within dedicated section including
videos, information websites and dietary advice leaflets.
Pharmacological treatment options mapped to the
predominant presenting symptoms. Divided into two tiers:
1st and 2" line treatment options, some of which may
require Specialist initiation.

Management Pathway.

Patients’ resources.


https://www.nottsapc.nhs.uk/media/yothwskf/management-of-irritable-bowel-syndrome.pdf

April 2025 m

Management of Irritable Bowel Syndrome Nottingham and

Nottinghamshire
As a TESU|'[, the temporary Nottingham IBS Management Pathway (adapted from BSG IBS guidelines, Gut 2021)
classification (Amber 2) of —— ]—[ e — paﬁmm}
. . . discussion of IBS
alverine 60mg/simeticone Good I
300m g capsu les for pain / c?mmunicatfon, (" Simple lifestyle and dietary advice, including discussion of exercise and relaxation, } f Dietician referta +1-
dietary and lifestyle and probiotics (see Patient Resources). o * low FODMAP diet if
discomfort associated with IBS i | Consider mental health supportifIBSsymptumsrelatidtopeychologicaltriggers.J allure L patient amenable
davice Failure . ; .
has been revised and updated (" Directtrostment e
to AMBER 3 p Lacmrld?ngto:}rmplums
O . i 3 A

Constipation Dian;i
[ ;IBS*O; ] (IBS-D)
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OGN Q=T {a nm}

Abdominal pain or mixed
symptoms (IBS-M)
'

Y orc R oreen |
First line: HYOSCINE BUTYLBEROMIDE,

modic)
-] AMB3 |

This combination product
remains a second line
treatment only if symptoms

First-line
treatments | yep

First line: MACROGOL (osmotic laxative)
Second line: ¢.0. BISACODYL, SODIUM [Iﬂl}lp::;%":gﬂt]
PICOSULFATE, SENNA (stimulant laxatives)

have not responded to the first case of no responee: sivrioe & simethi — FNC  prasARY CARE
line therapeutics like =~ =00 —mmmmmmoo—— PR 4 . SPECIALST
p Second-line Gut-brain neuromodulator ¢.g., UHACLD':Dﬂg : -] AMB 2
i I I First line: amitriptyli sec ue) or
mebeverine, peppermint olil treatments e PRUCALOPRIDE (4T, sgonsh i
. Second line: sertrali T
capsules or hyoscine butyl clalopram (SRR) } Fiturs Faure

bromide.



https://www.nottsapc.nhs.uk/media/yothwskf/management-of-irritable-bowel-syndrome.pdf

Antimicrobial guidelines updates SRS

Nottingham and

Meningitis Nottinghamshire
» Contacts updated, meningitis needs to be phoned Al [ s
Through, link to online naotification form was removed. Empica rsinons o susostod mningacocea sease: i il dos 1 e caic

» Cefotaxime removed, NICE recommends single dose
ceftriaxone or benzylpenicillin.

Do not give IV antibiotics if there is a definite history of anaphylaxis to penicillin or cephalosporins;
rash is not a contraindication. Transfer to a hospital immediately.

« Maximum daily dose of ceftriaxone in children was T _,g S
Changed to 29 as per NICE. }Mcmﬁm;'iﬁ’;‘bw" Aol Bvalabie \\

» Ceftriaxone dose has adopted the dose banding ( g iy g >
recommended in BNFc and is only recommended for IM administration. > il TR

» The use of lidocaine in the IM ceftriaxone injection has been removed.

» Prophylaxis considerations added as per NICE.

Splenectomy

» This interim review aligns with NUH recommendations for Adults and Children Guidelines for Patients with Absent or
Dysfunctional Spleen, updated in December 2024. SFHT are in the process of reviewing its splenectomy guidance,
and it will most likely align with NUH updates.

» Lifelong prophylaxis is recommended, where compliance is an issue, the duration was changed from 2 years to 1-
3 years.

* Children must have prophylaxis up to 5 years of age and for a minimum of 2 years.

 Statin in pen allergic patients on macrolide long term.



Shared Care Protocols

ADHD Adults SCP (Atomoxetine, Dexamfetamine, Lisdexamfetamine, Methylphenidate) —update

April 2025 m

Nottingham and
Nottinghamshire

No updates from NICE (Sep
2019) or RMOC

Transfer of care:
* Adults: 12 weeks post-
initiation(unchanged)
CYP: 4 weeks.(unchanged)
* New clause: If dose/formulation is
adjusted, transfer back to Primary Care
after > 4 weeks of stability.

Harmonisation with Children & Young People

(CYP)

» Most of the updates made do align Adult SCP
with CYP SCP for consistency where
appropriate (e.g. clearer baseline monitoring ,
adverse effects guidance & CV risks)

Drug Shortages
« Refer to APC ADHD Shortages Page

Methylphenidate

A Priapism added as rare side effect — urgent
attention advised.

® New 8-hour release capsule brand: Focusim
XL.


https://www.nottsapc.nhs.uk/adhd-shortages/
https://www.nottsapc.nhs.uk/media/exvhmzlg/adult-adhd-atomoxetine-scp.pdf
https://www.nottsapc.nhs.uk/media/yjlfstop/adult-adhd-dexamfetamine-scp.pdf
https://www.nottsapc.nhs.uk/media/ewrbedpg/adult-adhd-lisdexamfetamine-scp.pdf
https://www.nottsapc.nhs.uk/media/2pcivpm4/adult-adhd-methylphenidate-scp.pdf

April 2025 m
Shared Care Protocol - Amiodarone Nottingham and

Nottinghamshire

« Minor update
 Following updated monitoring advice published by SPS in February 2025 (the local

SCP was only updated in January 2025).

« Baseline investigations — responsibility of initiating Specialist:
* INR —In patients on Warfarin — measure at baseline and at least weekly during
the loading regimen - continue for two months or until stabilised.
 TFTs - if borderline at baseline, consider repeating every 6 weeks until
stable.
« Ongoing monitoring — suspected chest toxicity, monitor for signs and symptoms in
Primary Care, refer to initiating Specialist for chest CT scan (previously chest Xray).

1
ﬂ breathlessness, new/worsening cough, shortness of breath or
deterioration in general health (e.g. fatigue, weight loss, fever)


https://www.nottsapc.nhs.uk/media/4mpnjshl/amiodarone.pdf

April 2025 m

New Submissions Nottingham and
Nottinghamshire

Amantadine & modafinil for fatigue in MS- AMBER 2

o Off- label indication but in line with NICE NG220.

Lifestyle measures usually recommended first-line but in some cases insufficient.

Will be initiated by a Specialist in MS.

Amantadine capsules- dosing as per BNF.

« Modafinil as per Prescribing Information sheet.

Modafinil reminders:

« BP/ HR monitoring required (as per narcolepsy indication)

« Contraception precautions in those of childbearing potential.


https://www.nice.org.uk/guidance/ng220/chapter/Recommendations#ms-symptom-management-and-rehabilitation
https://www.nottsapc.nhs.uk/media/eh2hv2g1/modanifil_prescribing_information_sheet.pdf

April 2025 m

New Submissions Nottingham and

Nottinghamshire
Trifarotene cream (Aklief®)-
* Topical retinoid for acne, alternative to adapalene.

 Single agent topical treatment is an option if combination treatment not

tolerated or if one component is contraindicated.

* Included in APC Ache guidance

* 75g pack size vs 45g which may be helpful for those with truncal acne.


https://www.nottsapc.nhs.uk/media/v53hkb3g/acne.pdf

April 2025 m
New Submissions Nottingham and

Nottinghamshire

Deflazacort for DMD- AMBER 2

 Corticosteroid approved for the treatment of Duchenne Muscular
Dystrophy.

* May be considered as an alternative to prednisolone if there are
concerns about undesirable effects of prednisolone.



April 2025 m

New Submissions Nottingham and

Nottinghamshire

Calcifediol monohydrate (Domnisol®) - AMBER 2

 Activated vitamin D3 metabolite which does not require hepatic metabolism.

* Locally approved indication: for adults with vitamin D deficiency who failed to
respond to two courses of standard vitamin D loading treatment within past 6
months i.e. remain symptmatic with serum vitamin D level <50nmol/L.

* Initial treatment of deficiency to be completed with Metabolic Medicine Specialist
and once serum vitamin D level improves >50nmol/L, the ongoing prescrbing of
maintenance therapy may be requested from Primary Care.

* Dose - ongoing maintenance: calcifediol monohydrate 266 micrograms (one
capsule) orally once a month. See Vitamin D prescribing quidelines for the initial
treatment course (to be completed in Secondary Care).



https://www.nottsapc.nhs.uk/media/mmnbgqpv/vitamin-d-guidelines-adults.pdf

SYMPTOMATIC PATIENTS WHO DO NOT RESPOND TO COLECALCIFEROL LOADING

Patients who present with symptoms of vitamin D deficiency following completion of recent
colecalcifersl treatment dose [ loading regimen and who continue recommended vitamin D
maintenance to prevent defickency

'

Re-test sarum 25-hydroxyvitamin D (25[OH]D) 3 months after completion of loading

- o
- e

< 50 nmol/L > 50 nmol/L

. |
v ¥
No treatment required
Vitamin D levels SUFFICIENT for most individuals.

Consider ancther cause for the symploms.

Provide lifestyle advice to maintain vitamin D levels
through safe sun exposure, diet, and self-care with
use of over the counter (OTC) supplements. Maore
info in appendix 2 and dick hese for patient leaflet.

Repeat colecalciferol high dose treatment ! laading
regimen. Check serum calcium level 3-4 weeks
after completion and before the Initiation of vitamin
D maintenance.

+» Colextra-D3E 20,000 units capsules

two capsubes once a week for 7 weeks OR
+ InVita D3E 50,000 units capsules

one capsule once a week for 6 weeks.

v

Symptoms of vitamin D deficiency persist 3 months after completion of the
second colecalciferal treatment dose [ loading regimen in patients who
continue recommended vitamin O maintenance to prevent deficiency.

v

Re-test serum 25-hydroxyvitamin D (25[0OH]D)
3 months after completion of loading regimen

< 50 nmollL

v

> 50 nmol/L

Refer to Metabolic Medicine Specialist

v

Specialist may initiate oral calcifediol (Domnisol®, (25(0H)D.),
activated vitamin D metabolite which does not require hepatic
metabolism) following two failed vitamin D courses (colecalciferol)
within & months.

Initial treatrment course — to be prescribed by Specialist:

Calcifediol monchydrate 268 micrograms (one capsule) once a week
for 12 weeks. Treaiment response is o be assessed by the Specialist
and once 25(0H)D level is above 50 nmoliL the ongoing maintenance
prescribing may be requested from Primary Care.

Ongoing caleifediol maintenance dose — may be requested from
Primary Care after efficacy has been confirmed:

Calcifediol monchydrate 266 micrograms {one capsule) once a month
(Amber 2).

April 2025

NHS

Nottingham and
Nottinghamshire

The local Vitamin D Management in Adults

guidelines updated - page 3 flowchart.

Table 2: Maintenance and prevention of deficiency

Products listed below are only to be prescribed if the patient meets the exception criteria listed in
the |ocal position statement e.g. the patient has osteoporosis, or at risk of vitamin D deficiency or
malabsorption secondary to a chronic condition or surgery (excluding bariatric surgery). All other
patients should be advised to purchase a vitamin D supplement which will provide 800 to 2000units
per day (click here for patient information leaflet).

PRODUCT Dosa Monthly | Costper | Pack Motes
. cost (MHS)| pack size
Prescribe by brand (NHS)
name

The most cost-effective option.
ValuPak™ Vitamin D3

1000 units tablets onetobe | gy35 | cors | go | Fo0d supplement, unlicensed
taken daily product.
(food supplemeant) Gelatin free
Licensed product.
One to be _
Colextra-D3" 25,000 ;. on oncea| €1.03 | £1240 | 12 | Gelatin free.
units tablats maonth
Licensed product.
Invita D3® 25,000 units | Onelobe Contain glyceral and gelatin,
capsules ! taken once a| £1.32 £3.95 3
manth
InVita D3* 25,000 One to be Licensed product.

units/ 1ml oral iaken once a|  £1.48 £4.45 3 Gelatin free. Suitable for a

solution uni vegetarian diet. Lactose free,

SmppE Sugar fras | —Cnth e ST So7 Wy,

' N pro9 | 1 (fAmber2
N\

For patients who do not
Caleifediol

(D izol®) One to be gzpond to colecalciferal.
omniso )
266 micrograms taken once a | £2 Ensurer

maonth £5.97 3 | preparations are not co-

I
Crpsules administered {prescription or
/ oTC).

i



https://www.nottsapc.nhs.uk/media/mmnbgqpv/vitamin-d-guidelines-adults.pdf
https://www.nottsapc.nhs.uk/media/mmnbgqpv/vitamin-d-guidelines-adults.pdf
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Nottingham and

Formulary Amendments and Traffic light changes Nottinghamshire

e Testavan (testosterone transdermal gel) refill
pack- equivalent in cost to the standard pack
but offers a more sustainable option as it does
not contain the non-recyclable applicator.

Applicator .

Pump Head -

| (
l
g
=9
Pump —— l

* Wound care products for infected wounds reclassified as
in line with Guideline for Wound Infection:

-Atrauman Ag, Aquacel Ag, Octenillin wound irrigation solution,
Flaminol Forte and Hydro



https://www.nottsapc.nhs.uk/media/lxwnzotz/wound-infection.pdf

April 2025 _ INHS |
Tirzepatide for managing overweight and obesity Nt

* NICE TA1026 published on 23 December 2024 & NHS England (NHSE) was tasked by NICE with defining and phasing eligible cohorts.
* NHSE has now published an interim commissioning guidance recommending the following:

Year 1 (12 months) Cohort 1 BMI 240 kg/m? + 24
*qualifying comorbidities
Year 2: (9 months) Cohort 2 BMI 35-39.9 kg/m? + 24
*qualifying comorbidities
Years 2—-3(15 months) Cohort 3 BMI 240 kg/m? + 23

*qualifying comorbidities

* Type 2 diabetes, hypertension, Obstructive Sleep Apnoea (OSA), Dyslipidaemia, Atherosclerotic
cardiovascular disease (ASCVD)

Tirzepatide availability:

« For more details and up to date information please see weight management services page on Teamnet


https://www.nice.org.uk/guidance/ta1026?UNLID=9250017832025416191816
https://www.england.nhs.uk/publication/interim-commissioning-guidance-implementation-of-the-nice-technology-appraisal-ta1026-and-the-nice-funding-variation-for-tirzepatide-mounjaro-for-the-management-of-obesity/?UNLID=744317442202549172619
https://teamnet.clarity.co.uk/Topics/PublicAttached/d7edb0bb-005a-4290-840e-b28400ac69a0
https://teamnet.clarity.co.uk/Topics/PublicAttached/d7edb0bb-005a-4290-840e-b28400ac69a0

Area Prescribing Committee Work Plan LEC NHS

Nottingham and
Nottinghamshire

Going to forthcoming APC Guidelines meetings:
 Vitamin B 12 guideline

* Opioids for non-cancer pain

* Neuropathic pain

 Asthma In adults

APC Formulary meeting:
* Doxylamine/ pyridoxine (Xonvea) for Nausea and Vomiting in Pregnancy

* Nebivolol


https://www.nottsapc.nhs.uk/about/

Further Information

. Nottinghamshire Area Prescribing Committee Website
. Nottinghamshire Joint Formulary Website

. Nottinghamshire Area Prescribing Committee Bulletins
. Nottinghamshire Area Prescribing Committee Meeting Minutes

. ICB Preferred Prescribing List
. Guide to setting up SystmOne formulary in GP practices

. Report non-formulary requests from secondary care via
eHealthscope (no patient details)

Please direct queries to your ICB medicines optimisation pharmacist
or e-mail nnicb-nn.nottsapc@nhs.net



https://www.nottsapc.nhs.uk/
https://www.nottinghamshireformulary.nhs.uk/
https://www.nottsapc.nhs.uk/publications/bulletins/
https://www.nottsapc.nhs.uk/publications/minutes-of-meetings/
https://www.nottinghamshiremedicinesmanagement.nhs.uk/policies-and-documents/preferred-prescribing-list/
https://www.nottinghamshiremedicinesmanagement.nhs.uk/policies-and-documents/preferred-prescribing-list/
https://pharmacy.sfh-tr.nhs.uk/formulary/Misc/Issues%20logs.htm
mailto:nnicb-nn.nottsapc@nhs.net
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